



**SAMPLE ASSAY DATA**

FINAL ASSAY REPORT

COST CODE: 103  
 COMPILATION DATE: 29-11-82  
 COMPILED BY:  
 ASSAY DATES:

SAMPLE NUMBER	D.D.H. NUMBER	FACE/STOPE			Σ	FROM	TO	LENGTH	ROCK TYPE	%SnT	%SnS	%Cu	%WO <sub>3</sub>	%MoS <sub>2</sub>	%Bi	%CaF <sub>2</sub>
		LENS	LEVEL	DATE												
401, 258	C 1867					23.7	24.7	1.0	L	0.71	0.04	0.41				
259						24.7	25.7	1.0	L	0.83	0.03	0.10				
260						25.7	26.7	1.0	L	0.85	0.03	0.28				
261						26.7	27.7	1.0	L	0.43	0.02	0.27				
401, 262						27.7	28.7	1.0	L	0.54	0.01	0.09				
					Σ	23.7	28.7	5.0		0.67	0.03	0.23				